e JE DR N— )AL

DRAWING OF HIGH PRESSURE WASHER

RASt 7%%
_ HPW1513ES I
E7V model 752 %—KoF1500AT

2025.06



HPW1513EST 7> 1509A 11

—

£ 5

<y

LT



HPW1513ES T AR /3—Y1) A +-1509A I

Rd
BS

fmBEa—F

BHaEs

B AR

&%

e

—_

K-D22000074

04.01.12.3370

FRATUTRILE M8 X 20

K-B22011658

04.02.19.0700

AL —)L 36507

04.02.07.1640

T34 vk

K-B22011656

04.01.01.3780

0% 51.8%2.2

K-B22011573

04.01.06.1600

Z—KILRF7Y2S NK42/20

04.02.02.0740

9509 % Tk

K-B22011920

04.01.01.1240

o4 14.2x1.9

K-D22000023

04.02.09.0140

KL—>734 Mi6

© | 0 I N | a0 DN

K-D22000071

04.02.12.2800

RATFUTRILE M6x16

—_
o

04.02.04.0120

D9 —RHN—

K-B22011654

EmOxeys

K-B22011653

04.02.17.2420

0'J>%4" 103x83x2.65

04.02.01.0125

92097 —R

K-B22011954

04.01.06.4244

R7Y>% 6305

K-D22000033

04.01.14.0700

AFyFYY S-25

K-D22000031

04.01.14.0310

AFyFYYg R-42

K-B22011778

04.02.10.0060

FAILLR)L

K-B22011779

04.02.10.0220

FAIERE

K-B22011780

04.01.01.3100

0% 38x1.8

K-B22011921

04.02.17.2420

0')>%" 55.25x2.62

04.02.06.0500

D29 % TNNIN—

K-D22000073

04.01.12.3280

RATUTRILE M8x16

K-B22011772

avAvR& TS v—

23~26

23

04.02.05.0380

-arvAavk

-24

04.02.16.1520

Ev

25

04.02.03.0250

TS —

26

K-B22011659

04.02.12.0030

04 15x2.5

K-B22011568

TS5 y—o—ILtyk

27,30,32~34

27

04.02.20.0220

A AIL—)L 15277/6

=30

04.03.08.1100

"I —F——)

*32

04.03.09.3370

) F—E—=— )L TL—D

33

04.03.08.0610

BEVA—E—2—L

34

04.03.11.1020

HR—N)UT

28

K-B22011660

04.03.10.0100

e

29

K-B22011661

04.01.01.2720

04 26.7x1.78

31

K-B22011662

04.03.09.3130

EfEI T

W W W W W W W W W W W wWw| w|w|h

35

04.03.01.0160

Jayy

36

K-B22011922

04.02.19.0380

51 2G3/8

37

K-B22011923

04.14.02.0190

TETH—

38

K-B22011924

04.10.03.1460

FETR— G1/2

K-B22011565

NIVITTy—

39,40

=39

K-B22011567

04.01.01.1440

024" 15.54x2.62

40

05.02.01.0510

NLT

K-B22011675

NIVITTST 79—

41,42

41

K-B22011682

04.01.01.1810

02y 18%x24

-42

04.03.07.0162

NI TSH

K-B22011570

EHE Tyi—

41,4344

41

K-B22011682

04.01.01.1810

02y 18%x24

-43

04.14.15.0250

- ENEH A

-44

03.11.01.0220

-ENF




HPW1513ES T AR /3—Y1) A +-1509A I

Rd

fmBEa—F

BHaEs

B AR

&%

e

BS

K-B22011917

FoaA—4—I\LTJ Fyi—

45~60,64~73

-45

K-B22011795

05.13.03.4100

“HhFS53/8AR OvH 1t

-46

K-B22011925

04.14.02.2630

- 74 JA— G3/8NPT3/8

-47

K-B22011926

04.10.04.1840

-FHTR— 7G3/82G3/8

-48

04.03.12.0640

“FTyGINILT NG

-49

K-B22011659

04.01.01.1420

04 15x25

=50

K-B22011699

04.01.03.2980

AT G (FvoNLT)

51

K-B22011698

04.05.09.0160

“FIvYNLT

=52

K-B22011697

04.01.01.3280

-0y 42x24

-54

K-B22011695

04.01.01.0780

-0l 12.2x2.4

=55

K-B22011696

04.05.10.0160

I3

56

04.03.08.0940

F7oO—5—/N)LITRIK

=57

K-B22011775

04.02.17.5160

*Jviw—D18

=58

K-B22011914

04.14.02.2515

-7HTHR— G3/8 G3/8

59

K-B22011927

04.14.02.0220

-FHATR— G1/4 G1/4

60

K-B22011928

04.10.03.2963

FHT B~

-64

K-B22011674

04.04.12.0250

NLT—b

*65

K-B22011673

04.01.01.4740

-0lJ>% 9.25x1.78

66

K-B22011572

05.03.04.0130

NIV Ty —

67

K-B22011769

04.04.04.0100

RAET VI

*68

K-B22011770

04.04.02.0100

BRAEF VR

69

K-B22011685

04.01.03.1090

SFAERTYLY

=70

K-B22011961

04.04.04.0340

RERTIL TR

=71

K-B22011768

04.04.03.0190

AERERL

*72

K-B22011767

04.04.01.0340

-SENVEIL

*73

K-D22000021

04.01.12.3980

+FIUFA/NDIRT M6x8

60

K-B22011928

04.10.03.2963

FHT B~

61

K-B22011912

04.05.08.0610

B 2G1/2

62

K-D22000008

04.01.16.0840

Jyiy M6

63

K-D22000072

04.01.12.2980

ARJILk M6x55




Fig.1

FRONT COVER

1-9
1-19
1-18 1-10
1-17
1-16 1-11
1-15
1-12
HPW1513ESTT AV RH/N—
RHLES 8 50—k HBaEs mo g BE &=
Item No. Part No. Qty Remarks
1-1 K-B22011932 2540006860 |i%FE 2
1-2 K-B22011933 2540006893 [V H—k)wT (A TH/N—) 1
1-3 K-D22000028 2550006174 [+F7UFH/NIRD MAx16 1
1-4 K-B22011899 2540000014 |#A¥avs 1
1-5 K-D22000012 2550006592 |#YELST RL ST2.5x9.5 1
1-6 K-B22011903 2540004183 |/ THs/N— 1
1-7 K-B22011902 2540004797 |JaAIRE—E—)T 1
1-8 K-D22000030 2550006611  [+=F7UtH/4y" M3x6 2
1-9- K-B22011934 2540007070 |70V kA/N— 1 1-9, 12
1-12 2540006629 |- E# (TJORH/N—) 1
1-10 K-D22000047 2550001516 [Fvbk M5 8
1-11 2550009472 |JaAJLRA—ZEfT 1




Fig.1

FRONT COVER

1-9
1-10
-1
1-12
HPW1513EST ZA> A/ \—
RHELES| - Ba—F s ma g B=E &%
Item No. e Part No. HPRA Qty Remarks
1-13 K-D22000064 | 2550001739 |/RJLk M6x12 3
1-14 K-B22011916 | 2560003584 |Fa—oJAN¥—7 vt TV) 1
1-15 2560003585 [T U RAYFHr—TIL 1
1-16 K-B22011900 | 2540003286 |TL U RAAwF 1
1-17 K-D22000041 | 2550001551 |#+vk M6 1
1-18 K-D22000001 | 2550000881 |ST7wi v M6 1
1-19 K-D22000008 | 2550000003 |7wi v M6 1
1-20 K-B22011854 | 2550009985 |@w% 1
1-21 K-B22011935 | 2560004219 [Jwi o4 1
1-22 K-B22011936 | 2550012029 |H/\—DFEHA M6/25 1
1-23 K-B22011937 | 2540007073 |Ht&AH/\— 1




Fig.2

e

TOP COVER
2-3
24
2-5
2-6
HPW1513EST kv Th/\—
RHLES 0 go—p HaEs o % H= wE
Item No. AH Part No. e Qty Remarks
2-1 K-B22011938| 2540005500 A — 2= 1
2-2 K-B22011849| 2540005501 |RY— (B2 O %y ) 1
2-3 K-D22000064 | 2550001739 [RJLk M6x12 3
2-4 K-B22011939| 2550010396 |1)>4 (A$H—) 1
2-5- K-B22011940| 2540007068 [~y FH/\— 1 2-5, 6
-2-6 2540006631 |-l E 4 (byTH/\—) 1




Fig.3

RIGHT COVER

s
g
HPW1513EST HAH/\—
RHELES 5 ga—K S mo e B= &5
Item No. A Parts No. HP AR Qty Remarks
3-1 K-B22011941 | 2540006636 | xz—H—K)v T (Hh/\—) 1
3-2 2560004266 |7/ N\—DFEHAT V¥ 2
3-5- K-B22011942 [ 2540007071 |&AH/\— 1 3-3~3-5
-3-3 2540006628 |-RE# (HH/\—K) 1
-3-4 2540006852 |- RE#t (HH/\—1]) 1
3-6 K-B22011943 | 2540006641 |H/\—DFEH 2




Fig.4

REAR COVER
HPW1513EST !)7Hh/\—
RENG] oo ¢ [ BEEs oy e
Item No. Pasts No. Qty | Remarks
4-1 K-B22011936 | 2550012029 [H/N\—DFH M6x25 1
4-2 K-B22011932 | 2540006860 | 1% 2
4-3 K-B22011937 | 2540007073 | = t&Hh/\— 1
4-4 K-B22011935| 2560004219 | T w24 1
4-5 K-B22011854 | 2550009985 |Av% 1
4-6 K-D22000008 | 2550004100 | 7,4 M6 1
4-7 K-D22000001 | 2550000881 |STv 4 M6 1
4-8 K-D22000041 | 2550001551 | vk M6 1
4-9 K-D22000064 | 2550001739 [7RJL+ M6x12 3
4-10 |[K-B22011934| 2540006893 |7z —H—K) v T (A TH/\—) 1
4-11- | K-B22011944| 2540007069 |') 7 H/\— 1 4-11, 13
*4-13 2540006630 |- E#t (T H/N—) 1
4-12 | K-D22000047 | 2550001516 |7y M5 8




HPW1513EST ~R—X

R H LNo, 8 ga—K HBaEs ma g NE &=
Item No. Pasts No. Qty Remarks
5-1 | K-D22000044 | 2550011236 |+vk M10 4
5-4- | K-B22011945 | 2540006639 |E {7 v — 3 5-2~—4
+5-2 2540006638 |- EL#fH/\— 3
-5-3 2540006642 |- T (EEH) 3
5-5 | K-B22011841 | 2550009989 |Bh#RT L(FV7") 2
5-6 | K-D22000055 | 2550009906 |#3JL M8x16 2
5-7 | K-D22000042 | 2550001554 |+vk M8 8
5-8 | K-B22011842 | 2540005893 |7R> THHR—k 1
5-9 | K-B22011813 | 2540000112 |BA#RT L(TVY™Y) 2
5-10 | K-B22011947 | 2540007067 [ R— X 1
K-B22011968 TS50 0v—iRoT 1500AT 1




HPW1513EST ~R—X

RHELN] o Ba—p HmES mo g BE k=
ltem No.| % Pasts No. FPRA Qty Remarks
5-11 | K-B22011811 | 2560001590 |R—R/\K 2

5-12 | K-B22011832| 2560003726 |KL /81T 'v7) 1

5-13 | K-B22011821| 2540005496 |=vFIL(K V7)) 1

5-14 | K-D22000041 | 2550009241 |F vk M6 1

5-15 | K-B22011806 | 2560000868 |AAILTSH Tv v 1

5-16 | K-B22011805| 2560000863 |KL—>TF5% 1

5-17 | K-D22000008 | 2550000950 |7w & M6 1

5-18 | K-B22011837 | 2560003588 |JL—FRXT>% 1

5-19 | K-D22000015 | 2560003592 |7w 4 M5 1

5-20 | K-B22011947| 2560004109 |[JL—FL/\— 1

5-21 | K-B22011835| 2560003586 |JL—%TS54 vk 1

5-22 | K-B22011948 | 2540006640 |HE#H(7L—%)7 v — 1 |5-215-2~3
-5-2 2540006638 |-E&RH/\— 1

-5-3 2540006642 |- T4 (BEEh) 1

5-23 | K-D22000064 | 2550001739 |HRJLE M6x12 2




Fig.6

LEFT COVER

HPW1513ESTT ZH/\—

BHLN.| 4 ga—k HBRES o = ik
Item No. | ™ Pasts No. HPAR Qty | Remarks
6-1 |K-B22011941| 2540006636 |"9x—H—k)v T (hinv'-) 1
6-2 2560004266 |1/ A—DFEHAT V¥ 2
6-4- |K-B22011949| 2540007072 |ZEH/\— 1 6-3~4
-6-3 2540006627 |-REHM (L H/\—) 1
6-5 |K-B22011943| 2540006641 [H/\—DFEH 2




Fig.7

FUEL TANK

HPW1513ES I #4424

52 LNo PETENINT BamES .04 NE w55
Item No. Pasts No. Qty Remarks
7-1 2540000962 |#REIADIwaT L | 1
7-2 2540000963 |#RF2 I HhT7— 1
7-3- |K-B22011838| 2540007143 |#A$la> % 1 7-3, 9
-7-9 2540006973 |- R7R2 T (RF A2 H) 1
7-4 2540007144 |BR¥ET 1
7-5 |K-B22011812| 2540007145 |#A%IR 50T 1
7-6 |K-B22011950| 2540006805 |/l XA vF 1
7-7 |K-B22011951| 2560001135 [{k—R 1)y 2
7-8 |K-B22011952| 2550006440 |{%$}—X 1




Fig.9

ENGINE MOUNT

9-1

9-29-39-4

9-5 9-6 9-7 9-8 9-9 9-10 9-11

9-12
@,
@
9-15
HPW1513EST TPk
R H LN . HamES BE &%

Item No. mEa—F Pasts No. e s Qty | Remarks
9-1 K-B22011808 | 2560000882 |mi&h/\—H57 2
9-2 K-D22000013 | 2550006174 |+ZEIAFHL/NART M5x10 1
9-3 K-B22011801 | 2560003279 |RAwkILY—TILIRZ 1
9-4 K-B22011887 | 2550009992 |Fa—4o4~7—T LTS vk 1
9-5 K-D22000014 | 2550001490 |+ZFERAFHL/NAKRT M5x8 1
9-6 K-B22011888 | 2560003591 |f&+vyk M5 1
9-7 2550000003 [T 1
9-8 K-B22011830 | 2560003592 |4 1
9-9 K-D22000064 | 2550001739 |RJLk M6x12 2
9-10 | K-B22011884 | 2560003589 |T7F7L4%— (k) 1

9-12- | K-B22011891 | 2560003590 |T7FIL%%4—(TF) 1 |9-11~12
9-11 2540005907 |- AR (ZF7TILIE—T) 1
9-13- | K-B22011908 IVPr EX21D 1
K-B22011791 | 20A5020131 |- JLRZ—%H— 1
K-B22011792 | 21D626140A3 |-F+vTL%— 1
9-14 | K-D22000013 | 2550006174 |+ZFE5ufFH/IRT M5x10 2
9-15 | K-B22011953 | 2560000115 |Jvi¥v 4




Fig.11

MUFLLER

HPW1513ESTT 75—

EHJ'L,NO. B E:I—I“ gﬂ:ﬁ:%% %B;'ﬁ'q% %&% ﬁi%
Item No. Parts No. Qty Remarks
11-1  |K-D22000064| 2550001739 [ARJLk M6x12 9
11-3- |K-B22011879| 2540005897 |¥75—H—FKH 1 11-2~4
-11-2 2540005534 |* AR P (RI75—H) 1
-11-4 2540005535 |*RR T (RT75—RH) 1
11-5 |K-B22011878| 2540005525 |% 75— 1
11-6 |K-B22011802| 2540005761 |R75—RH)—> 1

2540006840 R)—7 1
11-7 |K-B22011803| 2540006841 |RA#%')—> Huft 507 1

2550003941 RILE M5x20 1
11-9- |K-B22011892| 2540005898 |¥75—H—KF*%& 1 11-8~10
-11-8 2540005533 |- AR (X T75—AE) 1
-11-10 2540005532 |* AR D (RI75—K) 1




